
January 2018

Stanislaus Regional Water Authority

Surface Water Supply Project
Draft Environmental Impact Report



Cover Photo Credit: © 2016 Jason Guignard, FISHBIO 
USGS Orthoimages: Riverbank, Waterford, Ceres, and Denair 2015  
(top to bottom, left to right)



 
 

Stanislaus Regional Water Authority 
156 S. Broadway, Suite 270 
Turlock, CA 95380 
P:  (209) 668-5490 
www.stanrwa.org 
 
 
(209) 668-5695 (fax) 
 NOTICE OF AVAILABILITY OF AN ENVIRONMENTAL IMPACT REPORT 

NOTICE IS HEREBY GIVEN that the Draft Environmental Impact Report (DEIR) for the Surface 
Water Supply Project has been completed and is available for public review. The public may 
review the DEIR and all documents referenced in the DEIR during normal operating hours at 
[...]
at Faith Home Road 

90 City of Ceres, Turlock 
Irrigation District 

Turlock 
terminal tank 
pipeline 

Ceres Main Canal crossing 
at Aldrich Road 

90 Stanislaus County, Turlock 
Irrigation District 

Geer Road crossing at Fox 
Road intersection 

110 Stanislaus County 

BNSF Railroad crossing at 
Berkeley Road* 

210 Stanislaus County, BNSF 
Railroad 

TID Lateral 2 Canal 
crossing at Berkeley 
Road* 

60 Stanislaus County, Turlock 
Irrigation District 

TID Lateral 2½ Canal 
crossing at Berkeley Road 

100 Stanislaus County, Turlock 
Irrigation District 

TID Lateral 3 Canal 
crossing at North Quincy 
Road 

60 Stanislaus County, Turlock 
Irrigation District 

*The BNSF Railroad and TID Lateral #2 Canal crossings may be crossed in the same boring, depending on final 5 
project design. 6 
 7 
In addition, a number of minor crossings would take place on both the Ceres and Turlock 8 
pipeline segments. The exact number of crossings has not yet been determined. These minor 9 
crossings primarily involve TID private irrigation service laterals to adjacent agricultural 10 
businesses. Pipeline installation through minor crossings would be completed through open-11 
cut construction methods, which could temporarily interrupt seasonal irrigation service to 12 
these agricultural businesses. Interruption of service would be coordinated in advance and 13 
scheduled during periods when no irrigation water is required. If scheduling of irrigation 14 
services cannot be coordinated, the contractor would provide bypass pumping as required 15 
to meet TID irrigation water supply contractual obligations and individual business 16 
requirements. 17 



Stanislaus Regional Water Authority  2. Project Description 
 

Surface Water Supply Project 2-47 January 2018 
Draft Environmental Impact Report  Project No. 16.005 

2.5.2 Construction Equipment 1 

The main pieces of equipment that may be used for project construction are the following:  2 

▪ track-mounted excavator ▪ compactor 

▪ small crane ▪ front-end loader 

▪ end dump truck ▪ water truck 

▪ dump truck ▪ diesel generators 

▪ flat-bed delivery truck ▪ water hoses 

▪ concrete truck ▪ pumps for dewatering 

▪ grader ▪ cement and mortar mixers 

▪ bulldozer 

▪ telescopic forklift 

▪ pickup truck 

▪ mowing equipment (e.g., weed eaters, 
commercial lawnmowers) 

▪ concrete pumper 

The contractor(s) would confirm or expand this list of equipment during the final design 3 
process. 4 

2.5.3 Construction Schedule 5 

Construction of the proposed project facilities is anticipated to begin in 2019 and be 6 
completed in 2022. Construction is planned to ordinarily take place Mondays through 7 
Fridays, normally between 7:00 a.m. and 7:00 p.m. Construction is not planned on weekends, 8 
nights, or holidays; if necessary, possible work activities during those times would require 9 
prior approval by the County (for work within the unincorporated area) or City (for work 10 
within a city). 11 

2.6 Project Operations 12 

2.6.1 Infiltration Gallery and Raw Water Pump Station 13 

With up to six variable-speed vertical turbine pumps, the proposed raw water pump station 14 
has a buildout design capacity of up to 100 cfs (65 mgd or 45,000 gpm) and would be designed 15 
to discharge raw water to two locations: the proposed WTP and the existing Ceres Main Canal. 16 
A flow split structure located on the WTP site would house two motoroperated control 17 
valves, one on each reach of the raw water pipeline. The valves would be modulated as 18 
necessary. 19 

Flows 20 
Five pumps would operate while a sixth pump is on standby. Under the proposed project, the 21 
pumps at the raw water pump station would be designed to satisfy the following buildout 22 
flow conditions: 23 

▪ Up to 65 mgd (100 cfs) to the Ceres Main Canal and no flow to the WTP 24 

▪ Up to 45 mgd to the WTP and no flow to the Ceres Main Canal or 25 



Stanislaus Regional Water Authority  2. Project Description 
 

Surface Water Supply Project 2-48 January 2018 
Draft Environmental Impact Report  Project No. 16.005 

▪ Combined simultaneous flows of up to 45 mgd to the WTP and up to 20 mgd to 1 
Ceres Main Canal. 2 

Air Purge and Backwash System 3 
Without an air purge and/or a water backwash system, the hydraulic losses through the 4 
infiltration gallery system may increase over time, potentially causing a reduction in the 5 
pump station water intake rate to below the design capacity. The air purge system is intended 6 
to loosen and remove the fines from around the well screens. 7 

Air purging can be accomplished by sequentially opening one air valves to allow the release 8 
of pressurized air to portions of one or more gallery bays at a time. The number and capacity 9 
of pressurized air vessels, as well as the design air flow rate and discharge pressure, have yet 10 
to be designed. 11 

The water backwash can be accomplished by opening a pressure relief valve to allow water 12 
stored in the approximately 3,000 feet of 60-inch-diameter pipe (approximate water volume 13 
of 0.44 million gallons) to purge each gallery bay. The maximum water volume in the raw 14 
water pipeline is sufficient to backwash all four bays. The design water flow rate per 15 
backwash is yet to be determined. 16 

The air purge system, which is likely to incorporate pressurized air receiver tanks, could be 17 
designed to operate manually during the day and automatically at night. Because people use 18 
the Fox Grove access area during the day, purging at night would be preferred to minimize 19 
noise impacts to the public. 20 

Raw Water Transmission Main Pigging System 21 
The raw water transmission main would be equipped with facilities to allow the launch and 22 
retrieval of a pipeline “pig.” Pigging of the pipeline would be performed periodically to 23 
remove sediment or other material that may accumulate along the bottom and/or walls of 24 
the pipe. The pig would be inserted at the raw water pump station and would travel toward 25 
the WTP by virtue of the increased pressure behind the pig. As the pig travels, sediment or 26 
other material would be scoured and resuspended in the raw water. The pig would be 27 
retrieved within the limits of the WTP property, either by removing the pig from the pipeline 28 
at a dedicated pig retrieval station or by allowing the pig to discharge into an open basin for 29 
subsequent retrieval. 30 

2.6.2 Water Treatment Plant 31 

It is assumed that the normal operation of the WTP would be to operate in a relatively steady-32 
state condition over a 24-hour period. Relatively constant treatment flow rates typically 33 
produce the best water quality. The plant’s design concept is not intended to meet diurnal 34 
demand swings that would characterize a typical municipal water supply from 35 
predominantly residential communities. The operational storage to meet the daily diurnal 36 
swings would be from the member communities’ water storage in their distribution systems, 37 
and from their well capacity. 38 

The WTP would be initially operated and staffed 24 hours per day, 7 days a week. However, 39 
after a period of time, if permitted by the SWRCB Division of Drinking Water, the possibility 40 
of transitioning to an unmanned operation of the WTP during the overnight hours would be 41 
contemplated. After being placed into service, it is expected that the WTP, or portions of the 42 



Stanislaus Regional Water Authority  2. Project Description 
 

Surface Water Supply Project 2-49 January 2018 
Draft Environmental Impact Report  Project No. 16.005 

WTP, would be taken out of service only for infrequent scheduled maintenance outages and 1 
emergency outages. While the treatment plant production is out of service, water would be 2 
delivered to the member communities from the storage in the clearwell(s). If this is 3 
inadequate to meet the member communities’ needs, the Cities would use their distribution 4 
system storage and wells to maintain water service to their customers. 5 

Staffing is anticipated to be approximately 11-17 positions. Estimated staff positions are as 6 
follows: 7 

Chief operator – 1 8 
Operations and maintenance supervisor – 1 9 
Operators – 3 to 6 10 
Laboratory technician – 1 11 
Field clerk – 1 (part time) 12 
Senior mechanic – 1 to 2 13 
Maintenance worker – 1 to 2 14 
Instrumentation and electrical technician – 1 to 2 15 
Administrative staff – 1 16 
Janitorial staff – TBD 17 
Gardener – TBD 18 

Staff would primarily work out of the Operations and Maintenance Buildings. During shift 19 
changes, meetings, training sessions, and maintenance activities, there could be 2-17 staff 20 
members present in the Operations and/or Maintenance Buildings. 21 

Treatment Processes 22 
Major components of the treatment processes are as follows: 23 

▪ Raw water ozonation (either pre-ozonation or intermediate ozonation) would break 24 
down and potentially reduce total organic carbon; reduce taste and odor; oxidize 25 
iron and manganese for removal; achieve approximately 1.0 log of Giardia (parasite) 26 
inactivation4 and up to 2.0 log of virus inactivation, and oxidation of potential 27 
micropollutants; and potentially improve the conventional filtration process. 28 

▪ Coagulant chemicals would be added to destabilize particles and organic matter in 29 
the water, leading to their agglomeration for removal in the next process. 30 

▪ Sedimentation in basins would remove particulate and organic matter. 31 

▪ Conventional dual-media filtration would use granular activated carbon over sand 32 
filter media. This is a proven and reliable system used in numerous water treatment 33 
plants in California and the United States. Conventional filtration with granular 34 
activated carbon can: 35 

- Provide very low and reliable turbidity levels in the filtered water; 36 

- Provide up to 3.0 log removal of Cryptosporidium (a parasite); 37 

- Reduce objectionable tastes and odors from the water; 38 

                                                      
4 Log inactivation of viruses relates to the percentage inactivation of the virus. For example, 1-log inactivation = 9 
out of 10 or 90 percent inactivation and 2-log inactivation = 99 out of 100 or 99 percent inactivation. 



Stanislaus Regional Water Authority  2. Project Description 
 

Surface Water Supply Project 2-50 January 2018 
Draft Environmental Impact Report  Project No. 16.005 

- Reduce assimilable organic carbon concentrations; and 1 

- Adsorb and remove other chemical contaminants from the water. 2 

▪ Free chlorine, likely in the form of sodium hypochlorite, would be added to the 3 
water to provide additional virus and Giardia inactivation and help maintain water 4 
quality within the water transmission and distribution systems. 5 

▪ Chemical conditioning of the treated water would involve the addition of one or 6 
more of the following chemicals: free chlorine (to adjust the chlorine residual), 7 
caustic soda or lime (to adjust alkalinity and LSI and/or adjust pH), and a corrosion 8 
inhibitor (to reduce the likelihood of corrosion within the distribution system). 9 

▪ Treated water pump station with multiple pumps would send water through the 10 
two separate transmission pipelines to Ceres and Turlock. Each City would have the 11 
ability to tailor the treated water quality for its City with respect to chlorine 12 
residual, pH or LSI, and corrosion control. 13 

▪ Sludge handling processes would be used to separate and dry solids and recycle 14 
decanted and/or filtered water back to the head of the treatment process. 15 

Operations and Maintenance 16 
As explained above, the WTP would initially be operated and staffed 24 hours per day, 7 days 17 
a week. When the plant is out of service, the clearwell and City storage and groundwater 18 
would be used to maintain water service to their customers. 19 

Planned maintenance on portions of the treatment plant (e.g., inspection of one clearwell 20 
tank, maintenance on flocculation equipment) would be conducted during periods of low 21 
water demand so that service is not interrupted. 22 

Reasons for planned maintenance outages could include: 23 

▪ Inspection and maintenance of water transmission and key treatment plant 24 
pipelines, channels, processes, and conduits; 25 

▪ Inspection and servicing of raw water pump station wet well, pipeline, and 26 
infiltration gallery; 27 

▪ Control system upgrades; 28 

▪ Electrical equipment and conductor testing and replacement; 29 

▪ Servicing of equipment and subsystems within pipelines, channels, or process units; 30 
and 31 

▪ Process upgrades. 32 
 33 

Emergency outages may be due to: 34 

▪ Damage and repairs to non-redundant pipelines, facilities, and electrical equipment 35 
and feeders; 36 

▪ Malfunction of control system, instrumentation, or chemical diffuser; 37 

▪ Chemical leaks and spills; 38 



Stanislaus Regional Water Authority  2. Project Description 
 

Surface Water Supply Project 2-51 January 2018 
Draft Environmental Impact Report  Project No. 16.005 

▪ Security issues; or 1 

▪ Natural disasters (e.g., flooding, earthquakes). 2 
 3 

Vehicle Traffic and Parking 4 
The perimeter gate at the main treatment plant would normally be closed, and would be 5 
operated remotely by identification cards to allow vehicle traffic into the fenced interior area. 6 
After being screened, vehicles may be allowed to enter and leave the main treatment plant 7 
area (providing access to other process structures and areas). 8 

The following types of vehicles are expected to access and use the treatment plant roadways: 9 

▪ Chemical delivery trucks 10 

▪ Delivery service trucks 11 

▪ Maintenance trucks (two and three axles) 12 

▪ SRWA Member Agency and TID automobiles and trucks 13 

▪ Privately owned cars and light trucks of staff 14 

▪ Visitor cars and light trucks 15 

▪ Tour buses 16 

▪ Trucks transporting dried sludge to landfill 17 

▪ Trucks removing waste and spilled hazardous materials 18 

▪ Propane delivery truck 19 

▪ Future construction vehicles (e.g., materials and equipment deliveries, cranes, 20 
concrete, earth and aggregate transportation) 21 

▪ Emergency response vehicles (e.g., fire, medical emergency, police) 22 

2.6.3 Treated Water Transmission Pipelines 23 

Occasionally, the pipeline would need to be drained for repair or maintenance. Discharge 24 
points would be identified once the final alignment has been identified. The discharge points 25 
would be designed to drain to the nearest storm drain or irrigation canal. Water would be 26 
dechlorinated before discharge. In some cases, portable pumping units may be required to 27 
completely drain the pipeline. An NPDES permit may be required before the pipeline could 28 
be drained. 29 

2.6.4 Terminal Facilities 30 

At the terminal facility locations in Ceres and Turlock, the control valve connection to each 31 
City’s water storage tank would be operated to maintain a constant flow with flow setting 32 
changes made either remotely using a wireless SCADA system or locally using a touch screen 33 
inside the connection’s control cabinet. SRWA would be able to monitor connection flow 34 
rates, control valve position, SRWA pipeline pressure, retail water suppliers’ pressure, and 35 
residual chlorine. Each connection would include a separate control cabinet for the member 36 
City to install its SCADA equipment to remotely monitor the connection’s flow. 37 



Stanislaus Regional Water Authority  2. Project Description 
 

Surface Water Supply Project 2-52 January 2018 
Draft Environmental Impact Report  Project No. 16.005 

2.7 Responsible and Trustee Agencies 1 

Under CEQA (Pub. Res. Code Sections 21069-21070), trustee agencies are state agencies that 2 
have jurisdiction by law over natural resources affecting a project, that are held in trust for 3 
the people of the State of California; responsible agencies are public agencies other than the 4 